
STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

1 

 

 

The 389
th
 meeting of the State Expert Appraisal Committee (SEAC) was held on 09

th
 August, 

2019 under the Chairmanship of Mohd. Kasam Khan for the projects / issues received from 

SEIAA. The following members attended the meeting- 

1. Dr. A. K. Sharma, Member. 

2. Dr. Sonal Mehta, Member. 

3. Dr. R. Maheshwari, Member. 

4. Shri. R. S. Kori, Secretary. 

 
 

The Chairman welcomed all the members of the Committee and thereafter agenda items were 

taken up for deliberations. 

1. Case No. – 6418/2019 Shri Amar Singh S/o Shri Hakim Singh, Village - Prakash 

Bamhori, Tehsil - Gaurihar, Dist. Chhatarpur, MP.  Prior Environment Clearance for 
[...]
ii) Not Applicable 

 

10. If the project falls within 10 km of 

eco- sensitive area  

i) Name of eco- sensitive area 

and distance from the project 

site,  

ii) status of clearance from 

National Board for wild life.  

Not Applicable. 

 

No any area is present which areimportant or sensitive for 

ecologicalreasons Wetlands,watercourses orother water 

bodies, coastal zone,biospheres, mountains, forests. 

11. Waste Management  

i) Water requirement, source, 

status of clearance  

ii) Waste water quantity, 

treatment capacity, detail 

 

 

 

 

iii) Recycling / reuse of treated 

water and disposal 

iv) Solid Waste Management  

 

 

v) Hazardous Waste 

Management. 

 

i) Water Requirement: 73.0KLD 

Source: MPAKVN  

ii) Treatedwater: 400 KLD primary treated effluent from 

the industries received and will be treated in 400KLD 

proposed CETP followed by stripper column, MEE, 

ATFD, after treatment 322KLDtreated water will be 

given to member industries. 

iii) 322 KLD treated water will be given to member 

industries.  

iv) Solid waste generated during treatment of water is 

mainly sludge will be disposed at authorized TSDF 

facility, as per Hazardous and Other Waste 

(Management & Trans-boundary Movement) Rules, 

2016 

v) Same as sr. no. iv  

12. Other details  

i) Noise Modeling with noise 

control measures for airports. 

ii) Details of water bodies, impact 

on drainage if any. 

iii) Details of tree cutting 

 

 

i) Not Applicable 

 

ii) Water body: AnasRiver is 6.0 km inSouth direction. 

iii) The proposed site iswithout any vegetation & trees; 

hence trees cutting will not require. 

iv) Reduction in energy consumption can be achieved by 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

54 

 

 

iv) Energy conservation measures 

with estimated saving. 

 

v) Green belt development (20 % 

of construction projects and 33 

% for others) 

vi) Parking requirement with 

provision made 

using LED lights wherever required.  

v) About 2983.75m
2
(35.9 %) area will be left for green 

development.  

 

vi) Not Applicable 

13. If the project involves foreshore 

facilities  

i) Shoreline study  

ii) Dredging details, disposal of 

dredge material  

iii) Reclamation  

iv) Cargo handling with dust 

control measures 

v) Oil Spill Contingent 

Management Plan 

Not Applicable 

14. If the project involves Marine 

disposal  

i) NOC from PCB in case of 

marine disposal 

ii) Details of modeling study – 

details of outfall diffusers, 

number of dilution expected, 

distance at which the outlet 

will reach ambient parameters 

9  

iii) Location of intake / outfall. 

Quantity,  

iv) Detail of monitoring at outfall  

v) Any other relevant 

information: 

Not Applicable 

15. Other information  

(i) Investment/Cost of the project 

is Rs…(incrore).  

(ii) 

EmploymentPotential................ 

 

(iii) Benefits of the 

project................ 

 

i) 9.99Crore 

 

ii) This project will generate 10Nos. of skilled and non-

skilled employment  

iii) The proposed project will be provided job opportunity 

at maximum extent to the surrounding population. The 

project shall affect the socio-economy, physical 

infrastructure and biological environment.  

16. Date of Ground water clearance: Not Applicable. 

17. Cost of proposed EMP and CSR 

(with detailed components 

Details of EMP and CER will be provided in Final EIA 

Report. 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

55 

 

 

&proposed activities) with capital 

cost andrecurring cost. 

18. Numbers of plantation with name 

of species proposed & area 

allocated for plantation with 

budgetaryprovisions. 

The green belt will be developed for the proposed project in 

an area of 2983.75 sq. m (35.9 %) of the total plot area. 

19. Any river/Nallha flowing near or 

adjacent to the proposed mine. If 

yes, please give details. 

Not Applicable.  

 

The case was presented by the PP and their consultant. During presentation and discussion PP 

submits that they have already collected the baseline data of this area and requested to use 

that data, which was accepted by the committee.  

PP further submitted that as per the MoEF&CC, Office Memorandum No. J-11011/321/2016-

IA.II(I), dated  27th April 2018,  that: 

I. The exemption from public consultation, as provided under Para 7 (i) III stage (3)(i)(b) 

of EIA Notification, 2006, to the projects or activities located within the industrial 

estates or parks, if applicable as under: 
 

II. Which were notified by the Central Government or the State/UT governments, prior to 

the said notification coming into force on 14th September, 2006.  
 

PP submitted that the Meghnagar Industrial Area was established in 1984 and thus they may be 

exempted from public hearing. PP further submitted that recently they have conducted public 

hearing during EIA of this industrial area which is not three years old and thus public hearing 

may be exempted as per as per the provisions laid down in OM of MoEF&CC which is 

considered by the committee if the same is approved by the SEIAA. Committee after 

deliberations decided that being it’s a case of Common Effluent Treatment Plant and falls under 

B-1 category standard TOR prescribed by the MoEF&CC may be issued for conducting the 

EIA with following additional TORs and as per conditions mentioned in Annexure-D:- 

 

1. Complete details of the proposed CETP to be furnished taking into account the future 

expansion of the industrial area and the justification for selection of the proposed CETP. 

2. Based on the analytical results and the discharge rate worst-case scenario shall be 

evaluated and considering the same treatability studies for the proposed CETP shall be 

carried out to optimize the specifications. 

3. Justifications for the selected concept of CETP shall be presented. 

 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

56 

 

 

The case was presented by the PP and their consultant wherein following salient features were 

put forward: 
 

Chronology of Project: 

• Proposed Common Effluent Treatment Plant (CETP) Capacity of 400 KLD Based on ZLD 

Concept by Providing Multi Effective Evaporator (MEE) & Agitated Thin Film Dryer 

(ATFD) . 

• Location: Plot No. 94, AKVN Meghnagar Industrial Area, Taluka Meghnagar, District  

Jhabua, MP. 

• TOR Application to SEIAA: 7
th

 Feb. 2019. 

• ToR Meeting to SEAC: 28
th
 February 2019- 347

th
 (SEAC Meeting). 

• ToR Approval from SEIAA, MP: 15
th
 Mar. 2019. 

• Baseline data collection: November-2016 to January-2017. 
 

Quantification of Effluent: 

• Highest effluent quantity 150 KLD is generated by M/s. Trent Industries on peak production 

load but it has installed MEE as full-fledged ZLD system and that unit will not be part of 

proposed CETP.  

• Total quantity of effluent at present time is 382.0 KLD  

• Designed capacity of proposed CETP has been considered 30% additional hydraulic load 

for upcoming units. 

• Hence CETP of 400 KLD capacity has been proposed.  

Selection of Treatment Technology: 

• Meghnagar industrial area accommodates around 150 to 160 no’s small scale industries, 

where effluent generating industries are very few around 25 to 30 nos. from chemicals, dyes 

& intermediates segment.  

• Composite effluent stream of at inlet of proposed CETP would be non-biodegradable & 

unsuitable for chemically treatment by traditional treatment methods; therefore thermal 

treatment has been selected for proposed CETP to achieve ZLD condition. 

• Effluent quantity was estimated approx. 300 KLD on full-fledged operational phase in 

December 2015.  Designed capacity of proposed CETP has been considered 400 KLD, with 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

57 

 

 

assumption of 30% additional hydraulic load for upcoming units for future expansion 

purpose. 

• Most of dyes/ chemical units having batch type process, where effluent generated. All 

member industries will have in-house pre-treatment facility of effluent to maintain CETP 

inlet criteria before sending to CETP. 

• Proposed CETP will also have additional storage facility for receiving effluent from member 

units. Proposed CETP will maintain zero liquid discharge condition by using condensate 

water from MEE by reuse as makeup water for cooling tower, grey uses & gardening within 

CETP premises. 

• Thermal evaporation system has been considered for proposed CETP as zero liquid discharge 

system. Here sharing formula of effluent treatment cost will be based on quantitate load 

towards operation & maintenance expenses by individual member industry. 

Design Basis of CETP:  

CETP Design Criteria  

Source of Effluent – Industries of Meghnagar Industrial Area, Meghnagar, Dist. Jhabua (MP)  

Designed  Capacity of Proposed CETP - 400 KLD  

Design Basis (Principal Parameters) -  

Sr. 

No.  

Parameter  Unit  Inlet characteristics  Outlet characteristics to MEE  

1  pH  --  6.0-7.5  6.5-9.0  

2  COD  mg/L  24960  < 250  

3  BOD3 @ 

27°C  

mg/L  2460  < 30  

4  Oil & 

Grease  

mg/L  Less than 10  < 10  

5  TSS  mg/L  828  < 100  

6  TDS  mg/L  69774  < 2100  

 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

58 

 

 

PROPOSED TREATMENT PROCESS  

The effluent treatment scheme has been divided into three major steps i.e. Collection, 

Primary treatment, Thermal Force Evaporation and Disposal of Waste.  

Raw Effluent Collection 

• Raw effluent will be collected through rubber lined tankers at inlet receive chamber. 

• Tankers will be GPS monitored so as to monitoring their regular and designated 

movement. 

• MPAKVN will ensure the membership of all the industries those are generating the 

Effluent from their process.  

• As per the applicable rule by CPCB, required treatment has to be provided by the 

individual industries and effluent shall be forwarded to CETP only for dilution purpose 

only.  

Primary Treatment (Physico-chemical)  

• Primary treatment of incoming effluent is necessary to meet out input criteria 

(limitation) of evaporation system [pH- 7 to 7.5, SS- less than 100 mg/ L  

• Neutralized effluent is expected from user industries to protect evaporation system 

• However to provide fail proof system, primary treatment has been designed for 

neutralization & removal of suspended solids 

• Neutralized effluent will be received through tankers at inlet receive chamber 

• Online pH sensor will be provided to check the pH of Incoming effluent  

• From inlet chamber effluent will be taken in to equalization tank through screen 

chamber followed by oil trap unit.  

• From inlet chamber effluent will be taken in to equalization tank through screen 

chamber followed by oil trap unit.  

• Lime/ alkali solution will be dosed for neutralization with help of dosing pump & 

agitator for mixing of lime/ alkali solution.  



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

59 

 

 

• Neutralized effluent will be pumped to flash mixing tank, where coagulant (alum/ 

poly) will be dosed by using dosing pump.  

• From mixing tank effluent will be taken into flocculation tank and then primary 

settling tank for solid liquid separation.  

• Clear effluent will be taken in to evaporation system feed tank. 

• Chemical sludge from settling tank will be drained to sludge drying beds for solar 

evaporation.  

• Dried sludge will be disposed into authorized disposal facility. 

• Concentrate effluent filter from sludge drying bed will be taken back to equalization 

tank for re-treatment.     

Thermal Forced Evaporation (MEE)  

• Pre-treated effluent from feed tank will be pumped to stripper unit for removal of 

organics contents from effluent. 

• From here effluent will be taken into multi effect evaporator (MEE-4 effect with TVR) 

for reduction of effluent volume up to 50% and thereafter concentrate effluent will be 

taken into agitated thin film dryer (ATFD) for conversion of concentrate effluent into 

dry powder as salt. 

• Solid salt powder can be reused by secondary users based on quality or it will be 

disposed to authorized disposal facility.   

Treated Effluent Disposal Scheme  

• The treated effluent from the proposed Common Effluent Treatment Plant (CETP) 

shall be partially used for horticulture and rest will be sent back to member industries 

by means of tanker which reduces the fresh water requirement for member industries.  

• MEE followed ATFD is provided for complete evaporation of treated wastewater.  

• Solid in form of Salt will be stored and shall be send to CHWTSDF as per direction 

of MPPCB. 
 

 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

60 

 

 

Sludge Handling Scheme  

• Chemical sludge from settling tank will be drained to sludge drying beds for solar 

evaporation.  

• Dried sludge will be disposed into authorized disposal facility.  

• Concentrate effluent filter from sludge drying bed will be taken back to equalization 

tank for re-treatment.       

• The sludge be stored into dry sludge storage collection shed for a period of about one 

month. 

• Later, the dry sludge shall be transported to sludge disposal site as per directions of 

Madhya Pradesh Pollution Control Board.  

• Chemical Sludge: 10.8 Ton/month 

• Salt from MEE: 756.0 Ton/month 

• Solid inform of Salt generated from MEE will be stored separately and send to 

CHWTSDF only as per direction of MPPCB. 
 

          Green Belt Development  

 

• Total area for facility: 8312.00 Sq. m 

• About 2983.75 sq.m. (35.9% ) of vacant plot area shall be used for Green belt 

development. 
 

The EIA was presented by PP and their consultant in the SEAC 385
th
  meeting dated 

12.07.20189 After presentation, PP was asked to provide response on following: 
 

1. Complete drawing and design with capacity of proposed CETP. 

2. Volume of ash generated and its disposal plan. 

3. Commitment that dedicated HW storage facility shall be formed as per CPCB norms.  

4. Revised plantation species.  

5. Revised CER with inclusion of traffic rule awareness campaign. 

 

 

PP vide their letter dated 12.07.2019 (which was received at SEAC section on dated 

30.07.2019) submitted query reply which was placed before the committee which was found 

satisfactory and acceptable to the committee. The EIA/EMP and other submissions made by 

the PP earlier were found to be satisfactory and acceptable, hence committee decided to 

recommend the case for grant of prior EC for 400 KLD Common Effluent Treatment Plant 

(CETP) based on Zero Liquid Discharge (ZLD) concept by providing MEE and ATFD at Plot 



STATE EXPERT APPRAISAL COMMITTEE MINUTES        

OF 389
th

  MEETING 

09
th

 
 
August, 2019 

 

61 

 

 

No. 94, AKVN, Meghnagar Industrial Area, Meghnagar, Dist. Jhabua (MP). Category - 7(h), 

subject to the following special conditions: 

 
I. Statutory Compliance 

i. The project proponent shall obtain forest clearance under the provision of Forest (Conservation) 

Act, 1986, in case of the diversion of forest land for non-forest purpose involved in the project.  

ii. The project proponent shall obtain clearance from the National Board for Wildlife, if applicable.  

iii. The project proponent shall obtain Consent to Establish/Operate under the provisions of Air 

(Prevention & Control of Pollution) Act, 1981 and the Water  (Prevention & Control of Pollution) 

Act, 1974 from the concerned State Pollution Control Board/Committee.  

iv. The project proponent shall obtain the necessary permission from the Central Ground Water 